BLACK MODULAR GRILLE GUARD FOR TOYOTA SEQUOIA 01-04/ TUNDRA 04-06

BLACK HORSE
OFF ROAD

INSTALLATION INSTRUCTIONS

BLACK MODULAR GRILLE GUARD FOR TOYOTA SEQUOIA 01-04/

TUNDRA 04-06

PART #17TS27TMA

Page 1 of 4




BLACK MODULAR GRILLE GUARD FOR TOYOTA SEQUOIA 01-04/ TUNDRA 04-06

Before Installation

® READ THE INSTRUCTIONS COMPLETELY BEFORE YOU BEGIN THE INSTALLATION. NOTE: PICTURES
ARE FOR REFERENCE ONLY, ACTUAL PART MAY BU DIFFERENT. INSTALLATION IS THE SAME.

® YOU MAY NEED TO PERIODICALLY TO RE-TIGHTEN ALL HARDWARE, SUCH AS ONE MONTH OR TWO
MONTT.

Parts list

NO. | QTY PICTUER NO. | QTY PICTUER

Frame Mounting Bracket

®| NI ® | »

Hex Nut M12_35

@ 6 @ 6

Spring Washer D12

®| €ry @ | v

Hex Bolt M8_25 Flat Washer D8
40
O aC
@ o @ | o =
Spring Washer D8 Type 1 non-metallic insert

Hexagon lock nut M8

@ 6 % 6

Hex Bolt M6_25 Flat Washer D6

Page 2 of 4




BLACK MODULAR GRILLE GUARD FOR TOYOTA SEQUOIA 01-04/ TUNDRA 04-06

® - o @ 1 =l

Type 1 non-metallic insert B
Hexagon lock nut M6 Allen Wrench S=5

@| =]

Allen Wrench S=4

Installation Steps

INSTALLING PICTURE

Top bracket with black epoxy
/

=4

Ay,

9. 10. 11. 12

Attach to existing holes on vehicle

Page 3 of 4




BLACK MODULAR GRILLE GUARD FOR TOYOTA SEQUOIA 01-04/ TUNDRA 04-06

INSTALLING THE FRAME BRACKETS

1) REMOVE FACTORY TOW HOOKS (BUT DO NOT DISCARD THE FACTORY BOLTS) THE BOLT PATTERN
ON THE FAAME MOUNTING BRACKETS WILL BE POSITIONED IN MANNER SHOWN IN ILLUSTRATION
(PASSENGER SHOWN) ATTACH FRAME BRACKETS USING THE FACTORY BOLTS.

INSTALLING THE FRONT BAR

2) LINE UP THE THREE HOLES ON THE LOWER PORTON OF FRONT BAR WITH THE THREE HOLES ON THE

FRAME BRACKETS(OUTER EDGE)USING THE M12x30 HEX BOLT ,M12 HEX NUT AND 12mm FLAT WASHERS

TO FASHEN THE FRONT BAR TO THE FRAME BRACKETS.

3) REMOVE THE REVETS LOCATED UNDERNEATH THE VEHICLE IN ORDER TO INSTALL THE L-SUPPORT

BRACKETS,ATTACH L-SUPPORT BRACKETS USING THE M6X25 SCREWS,M6 HEX NYLOK NUTS ,6mm FLAT

WASHER AND M12x30 HEX BOLTS, 12mm FLAT WASHERS AND M12 HEX NUT.

4) ONCE THE FRONT BAR IS ATTACHING TO ALL MOUNTING BRACKETS ALIGN THE LEFT AND RIGTH
SIDE OF THE FRONT BAR TO THE BUMPER AND TIGHTEN ALL FASTENERS.

NOTE

Any damages and losses caused by improper installation and application, goes beyond our quality
warranty.

Page 4 of 4




